—_ Factory : Plot No. N-198/199/202/228/229,
E__-__ . . . [\rﬂ.ll.%. I.,hTarall:?ur, rr;lelarhKugbhavali Naka,
= al. Palghar, Dist. Palghar Pin-401 506.

= Aal’tl Dl‘ugS lelted State - Maharashtra, lgNDIA
— o TEL. : 02525 - 270259/ 271699
—— Manufacturers of : Bulk Drugs & Chemicals Fax: (91-2525) 273368

Email - adin198@aartidrugs.com
Website: www.aartidrugs.com

28 Jun, 2024

To,

Sub-Regional Officer,

MIDC Office Building, Boisar Station,
Post Taps, Tarapur, Dist Palghar.

Ref.: Environmental Clearance letter no. SEAC — 2012/CR-06/TC-2 dated 12 January 2016, granted by
SEIAA, Govt. Of Maharashtra.

Sub: Submission of Consolidated EC compliance report for Aarti Drugs Ltd., for proposed
expansion project for manufacturing of Active Pharmaceutical Ingredient & Intermediate
[...]
Email: ast@mpcb.gov.in i‘a'i"i Sion (E), Mumbai-400022
RED/L.S.1 (R58) Date: %)) 03 ) 20
No:- Format1.0/AS(T)/UAN No.0000097801/CR - ! |0 Z00 204 "%

W 4

M/s. AARTI DRUGS LTD,,

PLOT No:-N-198, 199, 202, 206, 207 & 229,

M.1.D.C. TARAPUR, TAL. & DIST:- PALGHAR. rieta e

Your Service s Our Duty

Sub: Renewal of Consent to Operate in RED/LSI category.

Ref: 1 Consentto Operate accorded by Board vide No.Format1.0/CC/UAN No.
0000079175/C0-2003001211 dtd. 18.03.2020 which was valid upto
31.08.2020

2. Your application No.MPCB-CONSENT-0000097801 Dated 08.09.2020

Your application No.MPCB-CONSENT-0000097801 Dated 08.09.2020

For; grant of Consent to Operate under Section 26 of the Water (Prevention & Cortrol of
Pollution) Act, 1974 & under Section 21 of the Air (Prevention & Control of Pollution) Act,
1981 and Authorization under Rule & of the Hazardous & Other Wastes (Management &
Transboundary Movement) Rules 2016 is considered and the consent is hereby granted
subject to the following terms and conditions and as detailed in the schedule I, 1I, Il & IV
annexed to this order:

1. The consent to renewal is granted for a period up to 31/08/2025

2. The capital investment of the project is Rs.49.92 Crs. (As per C.A Certificate
submitted by industry )

3, Consent is valid for the manufacture of:

Sr Maximum
No Product Quantity uomM
Products
TINIDAZOLE OR 80
ORNIDAZOLE OR 40
1 |METRONIDAZOLE BENZOATE OR 40  |MT/M
NORFLOXACIN OR 40
ITRACONAZOLE 13
AMMONIUM SULPHATE / SODIUM CHLORIDE / SODIUM
2 | SULFATE / POTASSIUM CHLORIDE 1050 MM
3 |NIMISULIDE 100 |MT/M
IMIDAZOLE and its Derivatives ( IMIDAZOLE AND 2-METHYL
=
4 |\MIDAZOLE) o L
5 |CIPROFLOXACIN HCL 300 |MT/M|
AARTI DRUPGS LTDJCWUAN Mo, MPCD-CONSENT-000008 7000 (31-03-2021 03:17:48 pm) /O POE FOZ 00 Pag= § ol 11

Kindly verify Maharashtra Pollution Control Board's document on Blockchain by scanning the QR code.
https://blockchain.ecmpcb.in/docs/09eb3954bb2fcf1f60e8b90c71abh652d3551a68a11402ede0acOb04de80fba22



bt Product ";i’;'ﬂft';’ UOM
OFLOXACIN ACID OR

6 |NORFLOXACIN CHELATE / ACID OR 200 MT/M
LEVOFLOXACIN ACID
ACECLOFENAC OR

. |DICLOFENAC SODIUM OR = -~
DICLOFENAC POTASSIUM OR 15
DICLOFENAC DIETHYL DIAMINE 15
CLOPIDOGREL BISULPHATE 30 MT/M
CIS TOCYLATE 8 MT/M

10 |IMMIDAZOLE ALCOHOL 35 MT/M

[Total Production quantity shall not exceed 1850 MT/M.]

4. Conditions under Water (P&CP), 1974 Act for discharge of effluent:
Description Enrwittec. (i Standards to Disposal Path
CMD)
Recycle 100% to
1. |Trade effluent 722 As per Schedule-| srhtaus L0
2. |Domestic effluent 1.5 As per Schedule-l|Soaked in soak pit
5. Conditions under Air (P& CP) Act, 1981 for air emissions:
S5r Stack ; : Number Standards to be
No. No. Description of stack / source of Stack achieved
i S-1 |BOILER 1 As per Schedule -Il
2 5-2 THERMOPACK (4 Lakh Kcal/Hr) 1 As per Schedule -l
3 5-3 THERMOPACK (2 Lakh Kcal/Hr) 1 As per Schedule -l
4 S-4 |THERMOPACK (6 Lakh Kcal/Hr) 1 As per Schedule -l
5 5-5 |D.G.SET-l (380 KvA) 1 As per Schedule -l
6 S-6 |D.G.SET-II (250 KVA) 1 As per Schedule -1l
7 ST Process Reactor-l (Tinidazole) 1 As per Schedule -l
8 S-8  |Process Reactor-1l (Nimesulide) 1 As per Schedule -1l
Process Reactor-lIl X
9 5-9 (Ciprofloxacin HCl) 1 As per Schedule -l
. Process Reactor-1V (Clopidogrel P
10 5-10 bisulphate) 1 As per Schedule -l
11 511 Prgcess Reactor-V ( OFloxacin 1 As per Schedule -l
acid)
Process Reactor-Vi (Levo
12 512 Floxacin Acid) 1 As per 5chedule -l
13 €13 :::?;_]ESSI Reactor-Vil (Norfloxacin 1 As per Schedule -Ii

AART DAVGS LTDCAUAN Ho, MPCB-CONSENT-Q0000UTE0L {31-03-2021 02:17:48 pm] /QMSPOE_FIZ00

Fage J of 11

Kindly verify Maharashtra Pollution Control Board's document on Blockchain by scanning the QR code.

https://blockchain.ecmpcb.in/docs/09eb3954bb2fcf1f60e8b90c71abh652d3551a68a11402ede0acOb04de80fba22




10

11

12

13

14

15

16

Mon-Hazardous Wastes:

Sr

Type of

No Waste Quantity UoM Treatment Disposal
HDPE SALE TO AUHORISED  |SALE TO AUHORISED
1 |/MS/FIBRE 4200 |No/M|PARTY AFTER PARTY AFTER
DRUMS DECONTIMINATION DECONTIMINATION
;ﬁg‘;’fp SALE TO AUHORISED  |SALE TO AUHORISED
- o 15000 |No/M|PARTY AFTER PARTY AFTER
gl DECONTIMINATION DECONTIMINATION

Conditions under Hazardous & Other Wastes (M & T M) Rules 2016 for
treatment and disposal of hazardous waste:

:; Category No./ Type Quantity UoM Treatment Disposal
28.1 Process Residue Recycle* | Sale to Authorized

: and wastes 66.41 |MT/M Incineration party / CHWTSDF

2 |28.3 Spent carbon 52.697 |[MT/M Incineration CHWTSDF '
35.3 Chemical sludge

3 |from waste water 2 MT/M Landfil CHWTSDF
treatment

Recycle*/ Sale to Authorized
4 |20.2 Spent solvents 2.67 |MT/IM incineratian party / CHWTSDF

[* Industry shall ensure disposal to the Actual user having permissions under
Rule-9 of Hazardous and other Waste (M & TM) Rules, 2016]

The Board reserves the right to review, amend, suspend, revoke this consent and the
same shall be binding on the industry.

This consent should not be construed as exemption from obtaining necessary NOC/
permission from any other Government authorities.

This consent is issued pursuant to the decision of the 6th Consent Appraisal Committee
Meeting held on 17/12/2018 & 18/12/2018.

This Consent is issued subject to order passed as may be passed by the Hon'able NGT,
order dtd 23.08.2019 in the matter of 0.A. No. 1038/2018.

The applicant shall comply with the conditions of the Environmental Clearance granted
vide letter No. SEAC-2012/CR-06/TC-2 dtd. 12.01.2016.

The applicant shall not carry out any excess production or produce new products
without Consent of the Board and without Environmental Clearance wherever it
requires.

The applicant shall properly collect, transport & regularly dispose-off the Hazardous
Waste to CHWTSDF, in compliance of the Hazardous and other Waste (M & TH)
Rule-2016 an keep proper manifest thereof,

The industry shall obtain necessary permission from the Directorate of Industrial Safety
and Health (DISH).

Industry shall switch over to Clean Fuel instead of FO as Boards Policy regarding use of
pet coke and F.O. dtd. 05.02,2020,

ABRTI DRUGS LTD/CRA/UAN No, MPCE-COMSENT-D00005TE0L (11-03-2021 02:17:48 pem) (QME.FDE FIZ/00

Paga 1of 11

Kindly verify Maharashtra Pollution Control Board's document on Blockchain by scanning the QR code.
https://blockchain.ecmpcb.in/docs/09eb3954bb2fcf1f60e8b90c71abh652d3551a68a11402ede0acOb04de80fba22




17 The applicant shall make an application for renewal of consent 60 days prior to date of
expiry of the consent. (Operate/Renewal)

18 This consent is issued as per the Office Order for Consent Management of the Board
No. 122020 dtd. 23.12.2020.

For and on behalf of the
Maharashtra Pollutiop, Control Board,

j -/,*/q?},’:[;}’l*f
{P.K.Mirashe)

Assistant Secretary (Tech.)
Received Consent fee of -

Sr.No Amount(Rs.) Transaction/DR.No. Date Transaction Type

375000.00 |TXN2005000846 10/09/2020|0nline Payment
Copy to:

1. Regional Officer, MPCB, Thane and Sub-Regional Officer, MPCB, Tarapur |
- They are directed to ensure the compliance of the consent conditions.
2. Chief Accounts Officer, MPCB,Sion, Mumbai

AART] DRUGS LTDJCA/UAN No, MPOB-CONSINT-0000097801 (31-03-2021 02:1Ti40 pm) [OMS POS_FO2/00 Page & of 11

Kindly verify Maharashtra Pollution Control Board's document on Blockchain by scanning the QR code.
https://blockchain.ecmpcb.in/docs/09eb3954bb2fcf1f60e8b90c71abh652d3551a68a11402ede0acOb04de80fba22



Maharashtra Pollution Control Board
6064677dc6a94356964250e2

SCHEDULE-I
Terms & conditions for compliance of Water Pollution Control:

1. A] As per your application, you have segregated trade effluent into weak stream &
strong stream and provided Effluent Treatment Plant (ETP) at sister concern unit
namely M/s. Aarti Drugs Ltd., located at Plot No-T-150, MIDC Tarapur, Tal & Dist:-
Palghar which comprising of:
i) Strong COD/TDS stream of 25.0 CMD - Pretreatment to the effluent and
around 5-7 CMD are HIGH Boilers are reuse into the process and remaining 20-25
CMD is sent to the ETP which comprising of Primary (Collection tank,
Meutralization tank, Equalization tank) followed by Multi effect evaporator and
ATFD with design capacity of 360 CMD installed at Plot No-T-150.
ii) Weak COD/TDS stream of 47.2 CMD - Inhouse treatment system
comprising of Primary Treatment (Collection tank, Neutralization tank,
Equalization tank, Primary Clarifier/Primary Settling Tank), Tertiary Treatment
{Pressure sand filter, Activated carbon filter), Sludge drying bed with design
capacity of 75.0 CMD followed by MEE at sister concern unit at Plot No-T-150.

B] The Applicant shall operate the effluent treatment plant (ETP) to treat the trade
effluent and recycle the entire treated effluent into the process for various
purposes such as for cooling, process & Scrubbing with metering system so as to
achieve Zero Liguid Discharge. There shall be no discharge on land or outside
factory premises.

C] M/s. Aarti Drugs Ltd., located at Plot No- N-198, MIDC Tarapur, Tal & Dist:- Palghar
and its sister concern unit M/s. Aarti Drugs Ltd., located at Plot No-T-150, MIDC
Tarapur, Tal & Dist:- Palghar shall sign bi-lateral agreement for joint and severally
responsibility for the treatment of their effluent. If M/s. Aarti Drugs Ltd., located at
Plot No-T-150, MIDC Tarapur, Tal & Dist:- Palghar fails to treat the effluent then
M/s. Aarti Drugs Ltd., located at Plot No- N-198, MIDC Tarapur, Tal & Dist:- Palghar
should stop the manufacturing activity. In case of non-compliance, both units will
be jointly & severally liable for the any legal action.

D] Industry shall transport the trade effluent by providing dedicated effluent carrying
authorized tanker equipped with GPRS. Also, industry shall submit the GPRS details
along with manifest copies quarterly to the Board office. Also, industry shall ensure
connectivity online monitoring system to the MPCB server including separate
energy meter for pollution control system.

E] Industry shall provide full fledge Effluent treatment plant for the treatment of the
WEAK COD/TDS bearing effluent within 6 months.

2. A] As per your application, you have provided Septic Tank followed by Soak pit for the
treatment of 7.5 CMD of sewage.

B] The Applicant shall operate the sewage treatment system to treat the sewage so
as to achieve the following standards.

0 c Nl o wfsige
BOD (3 days 270 C) Not to exceed 30.0 mg/l
2 Suspended Solids Not to exceed 100.0 mag/l

C] The treated sewage shall be soaked in spak pit and overflow if any shall be
discharged on land for gardening within premise after confirming above standards.

AARTI DEVGS LTDACR/UAN No, MPCEB-COMSENT-000003T801 [31-03-2031 03:17:48 pen) (QMS POE FO200 Page Sof 11

Kindly verify Maharashtra Pollution Control Board's document on Blockchain by scanning the QR code.
https://blockchain.ecmpcb.in/docs/09eb3954bb2fcf1f60e8b90c71abh652d3551a68a11402ede0acOb04de80fba22



Maharashtra Pollution Control Board
6064677dc6a94356964250e?2

3. The Board reserves its rights to review plans, specifications or other data relating to
plant setup for the treatment of waterworks for the purification there of & the system
for the disposal of sewage or trade effluent or in connection with the grant of any
consent conditions. The Applicant shall obtain prior consent of the Board to take steps
to establish the unit or establish any treatment and disposal system or an extension or
addition thereto.

4. The industry shall ensure replacement of pollution control system or its parts after
expiry of its expected life as defined by manufacturer so as to ensure the compliance
of standards and safety of the operation thereaf.

5, The Applicant shall comply with the provisions of the Water (Prevention & Control of
Pollution) Act, 1974 and as amended, by installing water meters and other provisions
as contained in the sald act:

Water consumption quantity

5r. No. Purpose for water consumed (CMD)
Industrial Cooling, spraying in mine pits

3 or boiler feed 239.90

2. Domestic purpose 10.00

3, Processing whereby water gets polluted 165.00

& pollutants are easily biodegradable

Processing whereby water gets polluted
4, & pollutants are not easily 0.00
biodegradable and are toxic

5. Gardening 0

6. The Applicant shall provide Specific Water Pollution control system as per the
conditions of EP Act, 1986 and rule made there under from time to time/
Environmental Clearance/ CREP guidelines.

SCHEDULE-NII
Term nditions for complian i rol:

1. As per your application, you have provided the Air pollution control (APC) system and
erected following stack (s) to observe the following fuel pattern:

Stack Stack Attached APC Height ype Quantity s 50,

No. To System in Mtrs. F:r:l & UoM (kg/day)
S-1  |BOILER Stack 35.0 |F.0. | 440 Kg/Hr |4.50] 950.00
= Elf: E&Tﬁ # Istack 18.0 [F.0. | S0Kg/MHr |4.50 108.00
5-3 Eﬁgg;:frf 2 Istack 18.0 |[F.O. | 25KgMHr |4.50| 162.00
i E:SES:;?HET © |stack 18.0 |FO 75 Kg/Hr |4.50 162.00
55 | QGoET(380  (Reoustic | 400 |HsD | 70LtwHr [1.00] 3330
6 om0 [, | a0+ [HsD | soummr [1.00] 24.00
2 - EE
AR BAUES LTOMCNAN . P CONIENT-ONUOE 8 151 OB 62715508 o AONS PO P _—

Kindly verify Maharashtra Pollution Control Board's document on Blockchain by scanning the QR code.
https://blockchain.ecmpcb.in/docs/09eb3954bb2fcf1f60e8b90c71abh652d3551a68a11402ede0acOb04de80fba22



Maharashtra Pollution Control Board
6064677dc6a94356964250e2

: APC 50,
Stack Attached To System oE 5% (kg/day)
5.8 Process Reactor-ll  |Alkali 6.0* B - a
3 {Nimesulide) Scrubber :
5.9 Process Reactor-lll |Alkali 6.0% |- " L B
g (Ciprofloxacin HCI) |Scrubber :
Process Reactor-IV
; Alkali
5-10 !Qinmdagrel Serbber 6.0* |- s = -
bisulphate)
Process Reactor-V  |Alkali + B
511 |i0.Floxacin acid)  |Scrubber | 07 | =
5.12 Process Reactor-Vl |Alkali 6.0¢ |- = = o
i {Levo Floxacin Acid) |Scrubber '
513 Process Reactor-ViIl |Alkali 6.0% |- B B B
{Norfloxacin Acid) Scrubber 3

(*- Above roof level)

2. The Applicant shall provide Specific Air Pollution control equipments as per the
conditions of EP Act, 1986 and rule made there under from time to time/
Environmental Clearance [ CREP guidelines.

3. The applicant shall operate and maintain above mentioned air pollution control
system, so as to achieve the level of pollutants to the following standards:

Parameters Standards
Total Particulate Matter Mot to exceed 150 maf Nm3
Acid Mist /HC Mot to exceed 35 mog/ Nm3
NOx Not to exceed 50 mg/ Nm3
Chlorine Mot to exceed 3 ppm
S02 Not to exceed 50 ppm |

4, The Applicant shall obtain necessary prior permission for providing additional control
equipment with necessary specifications and operation thereof or alteration or
replacement/alteration well before its life come to an end or erection of new pollution
control equipment.

5. The Board reserves its rights to vary all or any of the condition in the consent, if due to
any technological improvement or otherwise such variation (including the change of
any control equipment, ather in whole or in part is necessary).

6. Solvent Management shall be carried out as follows:
a. Reactors shall be connected to Water / Chilled Water /Brine Condenser system.

b. Reactors and solvent handling pumps shall have mechanical seals to prevent the
leakages.

c. The condensers shall be provided with adequate Heat transfer area (HTA) and
residence time so as to achieve more than 95% overall recovery

d. Solvents shall be stored in a separate space specified with all safety measures.

e. Proper earthing shall be provided in all the equipment's, wherever solvent
handling is done.

AARTI DRUGSE LTDJCRIUAN Mo, MPCE-CONSENT-00000STO01 (11-03-2021 03:17:48 pm} [(H5.POS_FO2/00 Page 7 of 11

Kindly verify Maharashtra Pollution Control Board's document on Blockchain by scanning the QR code.
https://blockchain.ecmpcb.in/docs/09eb3954bb2fcf1f60e8b90c71abh652d3551a68a11402ede0acOb04de80fba22



Maharashtra Pollution Control Board
6064677dc6a94356964250e?2

f.  Entire plant shall be flame proof. The solvent storage tanks shall be provided with
breather valve to prevent losses.